
SERVICES AGREEMENT   

BETWEEN   

ONTARIO CLEAN WATER AGENCY 

A N D 

THE CORPORATION OF THE TOWN OF SAUGEEN SHORES 



Table of Contents 
RECITALS .................................................................................................................................... 1 

ARTICLE 1 - INTERPRETATION............................................................................................ 2 
SECTION 1.1 - DEFINITIONS.......................................................................................................... 2 

ARTICLE 2 - RESPONSIBILITIES OF OCWA ...................................................................... 2 
SECTION 2.1 - RETENTION OF OCWA.......................................................................................... 2 
[...]
Section 7.1 - Ownership of Technology 

The Client acknowledges and agrees that in providing the Services, OCWA may utilize 
certain technology developed by or for OCWA, for example, OCWA’s WMMS, Outpost 5 
and/or PDM (the “Technology”).  The Client further agrees that use of the Technology by 
OCWA with respect to the Facilities does not in any way give the Client any ownership or 
licensing rights in or to the Intellectual Property Rights to the Technology unless otherwise 
agreed to in writing between the Parties.  For greater certainty, nothing in this Section 7.1 shall 
be interpreted as requiring OCWA to provide the Client with the Technology and any upgrades 
or other similar technology in respect of the Facilities as part of the Annual Price. 

Section 7.2 - Agreement to Govern 

If there is any inconsistency between the main body of this Agreement and any Schedule 
to this Agreement, then the provision in the main body of this Agreement shall govern. 

Section 7.3 - Entire Agreement 

This Agreement constitutes the entire agreement between the Client and OCWA with 
respect to the subject matter hereof and cancels and supersedes any prior understandings, 
undertakings, representations, warranties, terms, conditions and agreements, whether collateral, 
express, implied or statutory, between the Client and OCWA with respect thereto. 



- 15 - 

Section 7.4 - Amendments and Waivers 

No amendment to this Agreement will be valid or binding unless it is in writing and duly 
executed by both of the Parties hereto.  No waiver of any breach of any provision of this 
Agreement will be effective or binding unless it is in writing and signed by the Party purporting 
to give such waiver and, unless otherwise provided, will be limited to the specific breach waived. 

Section 7.5 - Successors and Assigns 

This Agreement shall operate to the benefit of and be binding upon, the Parties hereto and 
their successors and assigns.  This Agreement may be assigned in the discretion of either Party. 

Section 7.6 - Survival 

All outstanding payment obligations, and the confidentiality obligation under Section 
7.11, shall survive indefinitely the termination of this Agreement. 

Section 7.7 - Severability 

If any provision of this Agreement is determined to be invalid or unenforceable in whole 
or in part, such invalidity or unenforceability shall attach only to such provision and everything 
else in this Agreement shall continue in full force and effect. 

Section 7.8 - Notices 

(a) All notices required or permitted to be given under this Agreement shall be in writing and 
shall be deemed to be properly given if hand-delivered, sent by email, sent by confirmed 
facsimile or by registered mail postage prepaid, return receipt requested, or by courier, to 
the Parties at their respective addresses as set forth below, or to such other addresses as 
the Parties may advise by like notice.  Such notices if sent by email, facsimile, registered 
mail or courier shall be deemed to have been given when received. 

(i) if to the Client: 

Town of Saugeen Shores 
600 Tomlinson Drive, Box 820 
Port Elgin ON 
N0H 2C0  

  Telephone: 519-832-2008 ext 183 
  Email: matt.prentice@saugeenshores.ca   
  Attention: Matt Prentice - Director, Operations 

(ii) if to OCWA: 

https://matt.prentice@saugeenshores.ca


- 16 - 

Ontario Clean Water Agency 
  2085 Hurontario Street, Suite 500 

Mississauga ON 
L5A 4G1 

Telephone: 519-318-3271 
  Email: sbudden@ocwa.com 
  Attention: Susan Budden, Business Development Manager 

(b) A Party to this Agreement may change its address for the purpose of this Section by 
giving the other Party notice of such change of address in the manner provided in this 
Section. 

Section 7.9 - Counterparts 

This Agreement may be executed in counterparts, each of which shall constitute an 
original and all of which taken together shall constitute one and the same instrument. 

Section 7.10 - Freedom of Information 

The Parties understand that this Agreement and any materials or information provided to 
OCWA through the performance of the Services may be subject to disclosure under the Freedom 
of Information and Protection of Privacy Act, R.S.O. 1990, c.F.31, as amended, Municipal 
Freedom of Information and Protection of Privacy Act, R.S.O. 1990, c.M.56, as amended, or as 
otherwise required by law. 

Section 7.11 - Confidentiality 

The Parties shall strictly maintain confidential and secure all material and information 
provided, directly or indirectly, by the other Party pursuant to this Agreement.  Subject to 
relevant legislation related to freedom of information or the protection of privacy and any other 
laws, neither Party shall directly or indirectly disclose to any person, either during or following 
the term of this Agreement, any such material or information provided to it by the other Party 
without first obtaining the written consent of the Party who provided such material or 
information, allowing such disclosure. 

Section 7.12 - Change in Circumstance 

(a) In the event that there is a change in circumstances or condition that is not covered under 
the terms of this Agreement, including, without limitation, a Change in Applicable Laws 
or change in the scope of services provided (a “Change in Circumstance”), then the Party 
asserting the occurrence of such Change in Circumstance shall give written notice to the 
other Party, and the written notice shall contain: 

(i) details of the Change in Circumstance; 

(ii) details of the inadequacy of this Agreement; and 

mailto:sbudden@ocwa.com


- 17 -

(iii) a proposal for an amending agreement to remedy the Change in Circumstance.

(b) The Parties shall negotiate in good faith any amendments to this Agreement necessary to
give effect to or comply with the Change in Circumstance, including any adjustments to
the Annual Price or the Services to be provided, which shall be effected as of the date of
the Change in Circumstance.  If the Parties dispute the existence of a Change in
Circumstance, or the recommendation proposed to rectify the Change in Circumstance or
the terms and provisions of any amendment to the Agreement, then either Party may refer
the dispute to mediation under Article 5, Dispute Resolution.

IN WITNESS WHEREOF the Parties have duly executed this Agreement. 

      ONTARIO CLEAN WATER AGENCY 

____________________   By: __________________________ 
Date of Signing          (Authorized Signing Officer) 

       Name: 
       Position:      

____________________   By: __________________________ 
Date of Signing          (Authorized Signing Officer) 

Name: 
       Position: 

      We have authority to  bind  the  Corporation. 

THE CORPORATION OF THE TOWN OF SAUGEEN SHORES 

____________________   By: __________________________ 
Date of Signing           

____________________   

       Name: Luke Charbonneau
       Position: Mayor

By:  __________________________ 
Date of Signing           

Name: Dawn Mittelholtz 
       Position: Clerk

       We have authority to  bind  the  Corporation 

Richard Junkin 
Digitally signed by Richard 
Junkin 
Date: 2024.12.02 10:31:00 -05'00' 

Iman Hashemi 
Digitally signed by Iman 
Hashemi 
Date: 2024.12.04 11:43:58 
-05'00' 



A-1 

/ 

SCHEDULE A - The Facilities 

Part 1.   Description of the Facilities 

For the purposes of this Agreement, the description of the Facilities is as follows;   

Southampton Wastewater Treatment & Collection System 

In Southampton there are 5 pumping stations of various sizes that collect and transport raw 
sewage either to another pumping station or directly to the treatment plant. The treatment plant 
located at 18 Caroline St West in Southampton and is a Class 2 Extended Aeration, Activated 
Sludge Treatment facility with a rated capacity of 3,042 m3 day. The facility utilizes a course 
bar screen, two concrete grit settling channels and raw flow monitoring.  Raw sewage is then 
divided equally into two race track shaped aeration ditches equipped with surface agitation 
rotors. Aluminum Sulfate is used for phosphorus removal by use of two chemical metering 
pumps and a 22,700 L storage tank. Four rectangular clarifiers equipped with sludge and scum 
pumping systems are used for the settling process. Supernatant from the clarifiers pass through 
an effluent channel where ultraviolet light is used to achieve disinfection. Activated sludge is 
treated with a two-stage digestion process and is then stored in one of the sludge storage tanks 
until it can be hauled offsite for land application. All sewage facilities in Southampton have 
standby diesel backup generators onsite. 

Saugeen Shores Drinking Water System: Treatment, Distribution and Supply 

The Saugeen Shores Drinking Water System consists of a raw water low lift pumping station 
equipped with gas chlorine for zebra mussel control, pretreatment demand needs and raw 
water automatic strainers. The Zenon membrane treatment plant which utilizes sodium 
hypochlorite for primary disinfection and is located at 140 Island St in Southampton; it is 
permitted to pump 18,000 m3/day from Lake Huron. The plant has a two cell clearwell with a 
total storage capacity of 3,720 m3.  High lift pumps then deliver water into two water storage 
standpipes located at 28 Victoria St Southampton and 850 Mill St Port Elgin, as well as a 
water storage reservoir with a total storage capacity of 4,546 m3 located at 841 Mill St Port 
Elgin. The system currently consists of  over 900 fire hydrants, approximately 8 kilometers of 
trunk mains and 167 kilometers of distribution watermains. 

Port Elgin Wastewater Treatment & Collection System 

In Port Elgin there are 6 pumping stations of various sizes that collect and transport raw 
sewage either to another pumping station or directly to the treatment plant.  The treatment 
plant located at 815 Lehnen St in Port Elgin and is a Class 2 Extended Aeration, Activated 
Sludge Treatment facility current rated capacity of 6,455 m3/ day. The facility utilizes an inlet 
headworks building comprised of an automatic travelling screen, vortex grit separator and raw 
flow monitoring.  Raw sewage is then divided equally into two rectangular aeration tanks with 
a total volume of 4,034 m3 equipped with fine bubble diffusors. Aluminum Sulfate is used for 



A-2 

phosphorus removal by use of two chemical metering pumps and a 25,000 L storage tank. 
Two 21.25m diameter x 3.6m deep circular clarifiers equipped with sludge and scum pumping 
systems are used for settling process. Supernatant from the clarifiers pass through the Effluent 
building where the Ultraviolet light is used to achieve disinfection. Activated sludge is treated 
with a two stage digestion process and is then stored in one of the two 1,680 m3  sludge 
storage tanks until it can be hauled offsite for land application. All sewage facilities in Port 
Elgin have standby diesel backup generators onsite. 

Part 2. Street Addresses of the Facilities 

The street addresses for each of the Facilities are as follows: 

Southampton Wastewater Treatment Plant: 18 Caroline Street, Southampton 
Pumping Station #1: 86 Saugeen Street, Southampton 3 Beach Road, Southampton 
Pumping Station #2: 3 Beach Road, Southampton 
Pumping Station #3: 315 Clarendon Street, Southampton  
Pumping Station #4: 489 Ekford Street, Southampton 
Pumping Station #5: 136 Shore Road, Southampton 
Control building SPS 4&5: 247 Turner Street, Southampton 

Port Elgin Wastewater Treatment Plant: 815 Lehnen Street, Port Elgin 
Harbour Pumping Station: 632 Harbour Street, Port Elgin 
10 th concession Pumping Station: 345   Concession 10, Port Elgin 
Mill Creek Pumping Station: 525 Mill Creek Road, Port Elgin 
Shipley Pumping Station: 65 Shipley Ave, Port Elgin 
Tomlinson Pumping Station: 500 Tomlinson Drive, Port Elgin 
Westlinks Pumping Station: 2137 Bruce Rd 17  

Southampton Water Treatment Plant: 140 Island Street, Southampton 
Raw Water Intake: 57 Bay Street, Southampton 
Southampton Standpipe: 28 Victoria St. South, Southampton 
Port Elgin Standpipe:  850 Mill Street, Port Elgin  
Water Reservoir: 841 Mill Street, Port Elgin 
Water metering Station: MacGregor Park, Port Elgin 



SCHEDULE B - Definitions 

In this Agreement, the following terms are defined below or in the section in which they 
first appear: 

“Agreement” means this agreement together with Schedules A, B, C, D, E, F, G, and H attached 
hereto and all amendments made hereto by written agreement between OCWA and the Client. 

“Annual Price” is defined in Section 1 under Schedule D of this Agreement. 

“Applicable Laws” means any and all statutes, by-laws, regulations, permits, approvals, 
standards, guidelines, certificates of approval, licences, judgments, orders, injunctions, 
authorizations, directives, whether federal, provincial or municipal including, but not limited to 
all laws relating to occupational health and safety matters, fire prevention and protection, health 
protection and promotion, land use planning, environment, Building Code, or workers’ 
compensation matters and includes Environmental Laws. 

“Approved Major Maintenance Expenditures” is defined in Section 4.6(b) of this Agreement. 

“Authorizations” means any by-laws, licences, certificates of approval, permits, consents and 
other authorizations or approvals required under Applicable Laws from time to time in order to 
operate the Facilities. 

“Authorized Representative(s)” is defined in Section 2.4 of this Agreement. 

“Business Days” means a day other than a Saturday, Sunday or statutory holiday in Ontario. 

“Business Hours” means the hours between 7:00 a.m. and 3:30 p.m. on a Business Day. 

“Capital Projects” is defined in Section 4.7(a) of this Agreement. 

“Change in Applicable Laws” means the enactment, adoption, promulgation, modification, 
issuance, repeal or amendment of any Applicable Laws that occur after the date this Agreement 
is executed by both Parties. 

“Change Order” means the document shown in Schedule “G” describing the changes to the 
Agreement agreed to by both parties. 

 “Claim” means any claim in a lawsuit, fine, penalty, liability, damages, loss and judgments 
(including but not limited to, costs and expenses incidental thereto). 

“CPI Adjustment” means the percentage difference between the Statistics Canada Consumer 
Price Index, All Items (Ontario) (“CPI”) during September of the previous Year as compared to 
the CPI of September of the current Year.  

“Current Annual Chemical Cost” is defined in Section 4.15. 



“Current Term” is defined in Section 4.3 of this Agreement. 

“Crown” means His Majesty the King in Right of Ontario. 

“Drinking Water Quality Management Standard (DWQMS)” means the standard that sets 
out the minimum requirements for the operation of a drinking water system.  

“Effective Date” is defined on Page 1 of this Agreement. 

“Environmental Laws” means, any and all statutes, by-laws, regulations, permits, approvals, 
certificates of approval, licences, judgments, orders, judicial decisions, injunctions, and 
authorizations related to environmental matters or occupational health and safety and which are 
applicable to the operation of water and wastewater treatment facilities. 

“ESA” means the Electrical Safety Authority. 

“Facilities” is defined in Paragraph (b) of the Recitals to this Agreement and further described in 
Schedule A. 

“Hydro Costs” means hydroelectricity costs due to the operation and maintenance of the 
Facilities. 

“Indemnification Process” means the procedure a Party is required to follow to obtain 
indemnification: 

(a) upon receipt of a Claim, or notice of claim, the Indemnified Party shall immediately 
forward such Claim or notice of Claim to the Indemnifying Party; 

(b) if requested by the Indemnifying Party, the Indemnified Party shall provide all 
documentation relating to the Claim or notice of Claim; 

(c) the Indemnified Party shall take such steps necessary to protect its right to defend such 